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Company Name DONG GUAN CHEMERLON PLASTICS CO.,LTD
shown on Report

#o hk AR R SETT D AR K RE WA 2R 25 5
Address 25 PEARL ROAD XITAILONG DISTRICT SHATIAN TOWN DONGGUAN
GUANGDONG

DA IR i B e A5 B H B IR AL IR

The following sample(s) and sample information was/were submitted and identified by/on the behalf of

the applicant

FESL 2 FR% Sample Name I kL Plastic particles

ﬁn%ifév Part No. D2017. D2515. D730. FR865. FR865C. FR865CGL. FR865A. FR865B.
3016, 3016GL. 3016GLNW. 3016CGL. 3016ZH. 3016DL. 3016NH.
3020. 3040, 3040GL. D302U. D303U. D305U. 3106. D570, D580, D555,

\

D535. 1019, 1035, 1065. 1001. H6500. H988. 1100. 5983X. 1001G10, %m i
1001G20. 3001G10. 3001G20. C395. PP9010. PP901l. PP9012. T2215. 2

D2017BK. D2515BK. D730BK. D4015. 3016NWP. D535HF. 1085. 5983.
5983R. 5983T. H4000. 3016NW. 3016S. 5983C. S102G4-NC. J18006B9 RBR

MIXTURE Inspection & T
FE 42205 H B 2024.02.26
Sample Received Date Feb. 26, 2024
FE a s B 2024.02.26-2024.03.01
Testing Period Feb. 26, 2024 to Mar. 1, 2024
R E R MR P BR, X TR A FE S AT (PD), %FJ(Cd) K(Hg), 7S (Cr(Vv)),

Z IR IK(PBBs), %R Kk (PBDES), 487 — H[i(DBP, BBP, DEHP,
DIBP)HZEAT Ml k..

Test Requested As specified by client, to test Lead (Pb), Cadmium (Cd), Mercury (Hg),
Hexavalent Chromium (Cr(V1)), Polybrominated Biphenyls (PBBs),
Polybrominated Diphenyl Ethers (PBDES), Phthalates (DBP, BBP, DEHP,
DIBP) in the submitted sample(s).

RIS 25 R HZ T,

Test Method/Test Result(s)  Please refer to the following page(s).

) ra H
é/( M 1 H A 2024.03.01

Date
KRG
AZ:# Technical Manager

No. R677501083
\uﬁ'Jv}wE%@ AR AR RYIT 522 IXOH 223 4 AR IX A I e I K

mﬁ@ ional Group Co.,Ltd.
nsn=mon& g Vices

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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R K3 Test Method
AT H AR T7 7% MR AR
Tested Item(s) Test Method Measured Equipment(s)
4% Lead (Pb) IEC 62321-5:2013 ICP-OES
#% Cadmium (Cd) IEC 62321-5:2013 ICP-OES
7K Mercury (Hg) IEC 62321-4:2013+AMD1:2017 CSV ICP-OES

7N Hexavalent Chromium (Cr(VI))

IEC 62321-7-2:2017 F1/8, IEC 62321-5:2013 J i

FEE
IEC 62321-7-2:2017 and/or determination of
Total Chromium by IEC 62321-5:2013

UV-Vis/ICP-OES

%2 JAELZK Polybrominated Biphenyls

IEC 62321-6:2015 GC-MS
(PBBs)
£ 3 Z 21k Polybrominated Diphenyl
IEC 62321-6:2015 GC-MS
Ethers (PBDES)
A — H RS Phthal DBP, BBP,
¥ =R Pirthalates (DBP, BBF, IEC 62321-8:2017 GC-MS
DEHP, DIBP)
Hotline:400-6788-333  www.cti-cert.com Complaint E-mail:complaint@cti-cert.com
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KWL R Test Result(s)
R Tested Item(s) %%(;fs“" Jr M IR MDL
4t Lead (Pb) N.D. 2 mg/kg
% Cadmium (Cd) N.D. 2 mg/kg
7Kk Mercury (Hg) N.D. 2 mg/kg
NS Hexavalent Chromium (Cr(VI1)) N.D. 8 mg/kg
PRI EH Tested Item(s) é%%o(ljlesult iR H R MDL
ZIREZK Polybrominated Biphenyls (PBBs)
—IRIKZE Monobromobiphenyl N.D. 5 mg/kg
TREEE Dibromobiphenyl N.D. 5 mg/kg
—REEE Tribromobiphenyl N.D. 5 mg/kg
PUPREEA Tetrabromobiphenyl N.D. 5 mg/kg
FLIRIPER Pentabromobiphenyl N.D. 5 mg/kg
INIRECIR. Hexabromobiphenyl N.D. 5 mg/kg
LIRECPE Heptabromobiphenyl N.D. 5 mg/kg
JURECZR Octabromobiphenyl N.D. 5 mg/kg
JUIREXZE Nonabromobiphenyl N.D. 5 mg/kg
+IRECR Decabromobiphenyl N.D. 5 mg/kg
PRXITE Tested Item(s) %%O(F:lesult TS PR MDL
Z | —FKEF Polybrominated Diphenyl Ethers (PBDES)
—JR 2% Monobromodiphenyl ether N.D. 5 mg/kg
—JR 2Kl Dibromodiphenyl ether N.D. 5 mg/kg
=R KW Tribromodiphenyl ether N.D. 5 mg/kg
PUyR —ZKf# Tetrabromodiphenyl ether N.D. 5 mg/kg
H R —ZKf# Pentabromodiphenyl ether N.D. 5 mg/kg
7SR KT Hexabromodiphenyl ether N.D. 5 mg/kg
LR 2Kl Heptabromodiphenyl ether N.D. 5 mg/kg
JUIR —2K# Octabromodiphenyl ether N.D. 5 mg/kg
JUBR KM Nonabromodiphenyl ether N.D. 5 mg/kg
¥R — ¥ Decabromodiphenyl ether N.D. 5 mg/kg

E-mail:info@cti-cert.com
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. 253 Result .
FIIE Tested Item(s) “%O " J AR MDL
48K — HRHEE Phthalates (DBP, BBP, DEHP, DIBP)
ABZK —H PR —TEg Dibutyl phthalat
SRR —H R — T liE Dibutyl phthalate NI 50 mg/kg
(DBP) CAS#:84-74-2
AN IR T S IERE Butyl benzyl
SR —HER T RR NS Butyl benzy ND. 50 mg/kg
phthalate (BBP) CAS#:85-68-7
R HR —(2-2.3) s
Di-(2-ethylhexyl) phthalate (DEHP) N.D. 50 mg/kg
CAS#:117-81-7
BRIR R & Diisobutyl
B WL 5 T s Diisobuty NI 50 mg/kg
phthalate (DIBP) CAS#:84-69-5

FE M R ALHEIR Sample/Part Description

JF5  CTIFEM ID
No. CTI Sample ID
1 001

ik
Description
R, R, A, YIRS R R

Mixed test, black, white, transparent and translucent plastic grains

FIE: ST, 8 KRR DHEETEE.
AREESER, SERBIATREGUR, ARG RARIE IR S A — P —

HE.

-N.D. = K& (TR R)

-mg/kg = ppm =

[EpaF i

Remark: -The sample(s) had been dissolved totally tested for Lead, Cadmium, Mercury.
-As specified by client, the test was conducted by mixing several samples together. The result(s)
shown on this report may be different from the content of any homogeneous material.
-MDL = Method Detection Limit
-N.D. = Not Detected (<MDL)

-mg/kg = ppm =

parts per million

E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-ma

:complaint@cti-cert.cc
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HPUFE Test Process
1. %% Lead (Pb), 48 Cadmium (Cd), £ Chromium(Cr)
w _ﬁ;i#ﬁ??%ﬁ{w _ TN AR AR T R
t . . S
e1gh Siip‘i::;l place 1 :> Add digestion reagent Digest the sample
) 77 ik AL EE ] B s
. e Dry Ashing/ )
ICP-OES (ep B
H 5947 HETK % ) Alkali Fusion/ Residue it
] <:| Make up with Acid Dissolution
Analyzed by deionized water Filtration
ICP-OES eromized water -
VBl
Solution
2. 7k Mercury (Hg)
FRELEE G T 7 PN E AR T AR i
—N >
Weigh samp le and place it —| Add digestion reagent Digest the sample
in a vessel
FHARE /B8 . 1 T7
1EALEL <: B
HI ICP-OES LB T ACER Alkali Fusion/ Residue N
VaRii <:I Make up with Acid Dissolution BT
Analyzed by . Filtration
ICP-OES deionized water .
i
Solution
3. A& Hexavalent Chromium (Cr(VI))
TR T AR N N
Weigh sample and place it [ — n }Ik H ﬁ:@ﬁ'ﬁn J — H R
in a vessel Add digestion reagent Digest the sample
A D 1A B pH A WA, st
K Adjust the pH value ]
——
Add test solution of the solution Cool and filter
]!
VRV pH {H HEBE TKER A UV-Vis 43
. ~ | . ]
Adjust the pH value | — ]\.:Iak.e up vfflth — Analyzed by UV-Vis
of the solution deionized water
00-6788-333  www.cti-cert.com  E-mail:info@ct Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.c
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4, ZREEZE Polybrominated Biphenyls (PBBs), %1 [ Polybrominated Diphenyl Ethers (PBDEs)

REFRTEST A HLE A R B
Weigh le and pl. — Extracted with —"
eigh sample and place xtracted wi Concentrate the extract
it in a thimble organic solvent
— Make up with — Transfer the extract into a

Analyzed by GC-MS . ,
organic solvent volumetric flask

5. 4% % — HEREE Phthalates (DBP, BBP, DEHP, DIBP)

REFRTEST A HLE A R B
Weigh le and pl. — Extracted with —"
eI sanple and prace Hracted W Concentrate the extract
it in a thimble organic solvent
—] Make up with — Transfer the extract into a
P

Analyzed by GC-MS . ,
organic solvent volumetric flask

Hotline:400-6788-333  www.cti-cert
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o B A
Photo(s) of the sample(s)
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75 B Statement:

1.

2.

Rl i ot HE N <L 3 Rk i I 44 5 T0 AL

This report is considered invalid without approved signature, special seal and the seal on the perforation;
T&i?“%/\ﬂﬁik&i&ht FEG RS S g IR AL, g R SR BT, CTI R SEH S
%

The Company Name shown on Report and Address, the sample(s) and sample information was/were provided by
the applicant who should be responsible for the authenticity which CTI hasn’t verified,

AR A 0 5 SR AN B2 WUAE ot 57 5%

The result(s) shown in this report refer(s) only to the sample(s) tested;

B, 5 S8 ILAC-G8:09/2019 / CNAS-GLO015:2022 i i fif #4552 (w=0) G35 MU kAT
FFE R E; Unless otherW|se stated, the decision rule for conformity reporting is based on Binary Statement for
Simple Acceptance Rule (w=0) stated in ILAC-G8:09/2019 / CNAS-GL015:2022;

RE CTI Bl AR, ARE > EHlAR

Without written approval of CTI, this report can’t be reproduced except in full;

kAR & PSR SR AR ESR, IO

In case of any discrepancy between the English version and Chinese version of the testing reports (if generated),
the Chinese version shall prevail.

*kk ?&% %Eﬁ *kk
*** End of Report ***
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